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R CERTIFICATE T
CERTIFICATE NO.: _E200706-0020-001526(5001625) L/C No. (P/O No.) : 47L1-B93402-ThA4
A
" A . 2 7%
_ COMMODITY . E.R.W STEEL PIPE SeAH Mnﬂb H Steel Uﬁ_..u-._u CUSTOMER . DUFERCO SA
'FEE (F)Al ot M T 7 & A
| SPECIFICATION : APl 5LB PSL1/ASTM A53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . _SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. .w_%._“m il SR T & QUANTITY H) &3
NO. [ (BATCH NO.) ORDER SIZE ol syl il FZFM/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
83 |(stvreo)| BBE 14 " X0.250 " X 6.120 M 19 1,199.520 M 66.106
721304 . :
44 | (gTH4181080)| BBE 24 X 0.250 X 6.120 M 31 189.720 M 18.072
721304 i ;
45|(sIH4182010)| BBE 24 X 0.250 X 6.120 M 44 4 269.280 M 25.652
46 | (sTaseaoR0)| BBE 12 " X 0.406 " X 6.120 M 88 538.560 K 42.896
myprosTATIC | N [vD|F|s|c|ru|B|D|c|F|F|RF| zINc coaTing GUENICAL COMPOSITIGN(S _ TENSILE TEST v -
st |- | 11| L|{H|OfEA[E|R|[R|L|L|EL] © EST . 1A (Gage Length - 50mm) | (%) |isro-l sEar |promECTIVE
HEAT NO “lie|1|¢ ' XD |F|s R|K|ET H oD D | TENSILE [ YIELD TEST | MEXT | CTINNG
5 sec| R ‘ TEYEY AR T ik 7|2 i i / TENS ~ E.L |ENE- [SHEAR TEST | MENT | LININ
T{aN|1|K pE|{1|T|H]|1|G|RT|VEIGH OF ) [c |si| wn | P |s |culnr|cr[vo| v [cEq| D | TENSI , ;
NO. | (BATCH NO.) - LS|E EluT|n N | E | S E|2ZINC COAT 3 mﬂ & 1 | STRENGTH STRERGTH RGY |AREA
psi |Ululgdl) ) Pl p b lcsjak) 2 3 |2]2{2]2]3 % o | o
L N|N ol N : NESS [P-
Tle]l l6 N |oass | 3 G 4 |*5 [ +6 +7 +8 [+g| PSI PST 1410 [Jould % +11
30 wax | 26| | 120 | 30|30 |40[40{40]15]s0
SPEC MIN 60000 | 35000
43| sB69315 750 |G|G| G |G G 5 w5167 [13]10
(SIH4111060) P 16] 2] 68 [13|12|m|1|1|®[1| |T| 68980 | 51060 | 39 G
p 14| 2| 67 |1afan|m|1|1|m[1] |w| es2r2
a4 | C721304 40 |G|6| G |G G Ho[13|14] 72 |18] 4
(SIH4181080) P |12|14f 73 {19 a |2|1]|2]|1]|2| |T| 75810 | 62720 | 44 G
P |1a]13| 73 {175 [2|1]|a]1|1| |w] 76522
45| C721304 40 |6|c|G |G G Ho[13]14f 72 [18] 4
(SIH4182010) p [13|13] 71 [19| 3 |2|1|1]|1|2| |7| 75090 | 63860 | 45 G
P (14|13] 73 [18| 5 |2]|1|1]|2|2| |w| 75241
16| 5-39083 1390 |G|c| G [c G Ho[17]|18] 45 |18 4
(SIH4252080) p {16|18] 45 [16) 4 |1]|1|1|1|m| |T| 69970 | 51480 | 42 G
P |17|17| 46 [19] 3 |1fa]a]1|1]| |w]| 70406
N f1 - 12 2
0 | Refer To The Attached H
T |Section Designation E
i R
: : “WE HEREBY CERTIFY THAT THE NATERIAL HEREIN FIAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES X \\‘\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT J mn
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) " »




